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This report contains 4 pages.
ARTICLE TESTED: Three woven faprics treated by the client with

"FR-31 Fire Retardant Fabric Dressing,
Ready to use soiution at 20% solids in water”

The fabrics are identified as follows:

100% Cotton (biue}

Originai Mass: 148 g/sqm
Treated Mass: 180 g/sam
Net Add-on Mass, drv: 21.3%

55% Polyester/35% Cotton viend (biue & white stripe)
Criginal Mass: 160 g/sqm

Treated Mass: 188 g/sqm

Net Add-on Mass, dryv: 18.0%

100% Polvester (pink)
Original Mass: 148 g/sqm
Treated Mass: 172 g/sqm
Net Add-on Mass, drv: 16.8%

TESTING REQUESTED: The fabrics were to be evaluated for flame resistance.

TEST METHODS: CAN/CGSB—~4.2-M77 Textile Test Methads

No. 27.1-M87
Flame Resistance - Vertical Burning Test

NOTE: The fabrics were tested as received from the client. The test resuits apply oniv to the fabrics tested.

About this Textile Analysis Service Report:

The findings of this report were made by experienced analysts using modern laboratory facilities. [t is assumed
that the information supplied by the client before anaiysis was valid and compiete.

The report is considered to be the priviledged information of the client (person/agency requesting the analysis).
Textile Analysis Service will not release details, or copies, of the report without the permission of the client.

Notwithstanding the abave, the contents of the report are not to be abstracted (summarized)} or reproduced in
part without the written permission of the Textile Anaiysis Service. The report may be reproduced in whoie.



20-014-25

TEST RESULTS: CAN/CGSB-1.2-M77 No.27.1-M87 Flame Resistance - Vertical Buming Test

[gnition Flame appiication Time: (2 seconds

Specimen Condition: Dried in an oven at 105°C for 1 hour prior to testing,.

Sample:  100% cotton (148 g/sq m) treated with "FR-31 Fire Retardant Fabric Dressing”
net add-on mass (dry) = 21.3%; treated fabric mass: 180 g/sq m (5.3 ozfsq yd)
Occurance of | Duration of | Duration of Length of
Specimen Flash Afterflame Afterglow |Damaged Area| Observations of Burning
(Sec} {Sec} {mm]}
Warp
1 - 0.0 3.5 73 The specimens briefly
ignited. Verv light smoke
2 - 0.0 0.5 87 was produced. Afterglow
occurred at the flame
3 . 0.0 0.5 71 impingement point and did
not extend bevond char area.
Filling
1 - 0.0 0.5 36 |
g - 0.0 0.5 74
3 = 0.0 0.5 35
Average nene 0:0 o] 79

Evaluation of Flame Resistance:

In general, a high degree of flame resistance of a textile product is indicated by the following
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behavior when a fabric is subjected to the Vertical Burning Test (No. Z7.1):

. No ilash occurs at any time over the length of the test specimen.

. The average duration of artertlame does not exceed 2.0 seconds.

. Aftergiow does not extend bevond the area originally charred by the tlame.

. The average length of the damaged area does not exceed 90 mm.

According to these requirements, the fabric tested shows a high degree of flame resistance.

NOTE: The test results reported apply onlv to the fabric sample tested. The fabric was tested
as it was received from the client.
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TEST RESULTS: CAN/CGSB-4.2-M77 No., 27.1-M87 Flame Resistance - Vertical Buming Test

[gnition Flame application Time: 12 seconds
Specimen Condition: Dried inan oven at 105°C for | hour prior to testing.

Sample: 65/35 polyester/cotton (160 g/sq m) treated with "FR-31 Fire Reatrdant Fabric Dressing”
net add-on mass {dry) = 18.0%; treated fabric mass: 188 g/sq m (5.3 oz/sq yd)

Cccurance of | Duration of | Duration of Length ot
Specimen Flash Afterflame Afterglow |[Damaged Area| Observations of Burning
(Sec) (Sec) (mm)
Warp
1 - 0.0 0.5 i The specimens briefly
ignited. Light grey smoke
z = 0.0 0.5 9 was produced. Afterglow
occurted at the flame
3 . 0.0 0.5 73 impingement point and did
not extend zeyond char area.
Filling
1 - 0.0 05 85
2 - 0.0 0.5 85
3 - 0.0 0.5 71
Average none 0.0 0.5 81

Evaluation of Flame Resistance:

In general, a high degree of flame resistance of a textile product is indicated by the foilowing
behavior when a fabric is subjected to the Vertical Burning Test (No. 27.1):
1. No flash occurs at any time over the length of the test specimen.
2. The average duration of afterrlame does not exceed 2.0 seconds.
3. Aftergiow does not extend bevond the area originally charred by the flame.
4. The average length of the damaged area does not exceed %0 mm.
According to these requirements, the fabric tested shows a high degree of flame resistance.

NOTE: The test results reported appiv only to the fabric sampie tested. The fabric was tested
as it was received from the client. ‘
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TEST RESULTS: CAN/CGSB-4.2-M77 No. 27.1-M87 Flame Resistance - Vertical Buming Test

Ignition Flame application Time: 12 seconds

Specimen Condition: Dried inan oven at 105°C for 1 hour prior to testing.

Sample: 100% polyester (148 g/sq m} treated with "FR-31 Fire REtardant Fabric Dressing”
net add-on mass (dry} = 16.8%; treated fabric mass: 173 g/sq m (5.1 0z/sq yd)
Qccurance of | Duration of | Duration of Length of
Specimen Flash Afterflame Afterglow |Damaged Area| Observations of Burning
(Sec) {Sec) (mm)
Warp
1 - 0.0 0.0 34 The specimens ignited and
a sputtering flame was
2 . 0.0 0.0 32 observed during the test.
The fabric melted, dripping
3 - 0.0 0.0 30 of moiten poiymer occurred
on 4 of the 6 test specimens.
Filling ,
1 - 0.0 0.0 57 3
2 . 0.0 0.0 e
3 - 0.9 0.0 74
Average nene 0.0 none 76

Evaluation of Flame Resistance:

In general, a high degree of flame resistance or a textile product is indicated by the foilowing

behavior when a fabric is subjected to the Verticai Burning Test (No. 27.1):

No flash occurs at anv time over the length of the test specimen.

The average duration of arterflame does not exceed 2.0 seconds.

Aftergiow does not extend beyond the area originaily charred by the tlame.
The average length of the damaged area does not exceed 90 mm.
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According to these requirements, the fabric tested shows a high degree of flame resistance.
The melting and dripping of this fabric when exposed to flame may be of concern.

NOTE: The test results reported appiy only to the fabric sample tested. The fabric was tested
as it was received from the ciient.

/-,:
LﬁM

Crystal Dawley, MSc
Textile Technologist
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